"MODEL “W”
WALKING TRACTOR

Manufacturers No. 389

12345678990

SIMPLICITY MANUFACTURING COMPANY, INC.



Packing

For easeinshipping, the Model "W" tractor is shipped
in two packages. One package contains the engine,
tractor frame, wheels, and transmission. The other
contains the handles, clutch rods and levers, and the
transmission shift lever.

The tractor is equipped with a convenient kick stand
which .enables the tractor to be kept level when im-
plements are not attached to tractor. When assembling
the handles to the tractor, use the kick stand to keep
the tractor level,

Assembly
For ease in assembly, follow the sequence of steps
as outlined below:; ~

1. The tractor handles attach to the rear frame
assembly of the tractor as shown in figure 1.
Place the tractor handles inside of the rear
frame assembly, line up the holes in the trac-
tor frame with the holes in the handle assem-
bly and insert hex head capscrews. The two
front capscrews are held in place with a flat
washer, lockwasher, and hex nut. The rear
capscrews areheld inplace with a lockwasher
and hex nut, NOTE: the end holes of the
handle assembly are slotted to allow for ad-
justment of handle height.

N
IMPLEMENT CLUTCH ROD

THROTTLE CABLE
SPEED CLIP N

&
AN

Gl L
A'
PIVOT LEVER STOP

\\ i
% : \ CABLE CLIP
\ N CLUTCH ROD PHIVOT
~—~ \ ' ’J/’h."f

,.§ %/\

<~ REAR FRAME ASSY.

LTI
s 2
\ _. =

N l

FILLER PLUG
NS
%/ DRAIN PLUG*I]//

Fig. 2

The righthand lever controls the tractor clutch
rod which is to be attached to the idler pivot
assembly as shown in figure 3. Place a flat
washer and bushing between the idler pivot
assembly and the clutch rod guide assembly
and bolt the idler pivot assembly and clutch
rod guide together with a hex head capscrew,
flat washer, lockwasher, and hex nut. Do not
tighten excessively, as these parts must be
free to pivot,

Fig. 1

It will be noted that the tractor handle assem~
bly has 3 rods and levers attached to it.
These control the tractor clutch, implement
clutch, and transmission shifting. The lever
on the left hand side controls the implement
clutch rod which is to be attached to the
clutch rod pivot lever as shown in figure 2.
Remove the handle mounting bolt and install
the following parts in this sequence: 5 flat
washers, pivot lever stop, bushing, pivot
lever, 1 flat washer. Retighten the hex head
capscrew and check to see that the end of the
clutch rod does not hit on the side of the rear
frame cover.

[y
.

N

lDLER PIVOT ASSY
FLAT WASHER, '

LOCKWASHER

TRACTOR CLUTCH ROD —

@}J 7)o e s
[/ g

Fig. 3

The centerlever isthe transmission shift lever
and is to be attached to the transmission as
shown in figure 4. To attach this lever, re-
tract the kickstand and lower the front end of
the tractoruntil itrests onthe ground. Fasten
the yoke of the shift lever to the transmission
shift rod with a hex capscrew, lockwasher,
and hex nut, Tighten securely.

U



Belt Tension

For the tractor drive belt to efficiently transmit the
power from the engine to the tractor transmission,
the tension of the drive belt must be correct. As the
idler pulley regulates the tension on the drive belt,
the tension will be properly adjusted when a clear-
ance of approximately 5/8" exists between the set collar
"A* and the projection on the clutch rod guide as
shown in figure 6, when the clutch lever is in the en-
gaged position., To alterthe tension of the drive belt,
release the clutch lever and loosen the set screw on
the collar and slide the collar towards the handles to
increase tension, To decrease tension, slide the
collar toward the frontof the tractor. Avoid excessive
tension, as this will lead to premature belt failure.
Be sure to retighten the set screw in collar before
engaging the clutch lever.

Fig. 4
The speed of the engine is regulated by the
throttle control lever. This control lever is
already assembled tothe throttle cable and for
shipment is coiled up and fastened to the
engine. Uncoil the throttle cable and pass
the control lever under the cover of the rear
frame. The cable is to be fastened to the rear
frame at this point with a speed clip as shown
in figure 2, Continue up the length of the left
hand side of the handle assembly and clip the
cable in place with cable clips. Fasten the
throttle control lever to the left hand handle,
using 2 selftapping screws as shown in figure
5. When properly mounted, the throttle will
open whenthe lever is raised, and close when
the lever is pushed down. Be certain that the
throttle wire is held securely by the locking
screw in the throttle lever, and that no kinks
or sharp bends exist in the cable mounting.

THROTTLE CONTROL LEVER

SELF-TAPPING SCREWS

THROTTLE WIRE

THROTTLE CABLE

i Fig. 6
Belt Stops

On the drive pulley side of the engine you will note
a bracket with 3 belt stops or fingers attached to it
as shown in figure 7.

Engage the tractor clutch and apply tension to the
drive belt and check the clearance between the belt
and these belt stops. These belt stopswill be prop-
erly adjusted when 1/8" clearance is visible. To
adjust, loosen the hex head capscrews slightly and
move belt stops to desired position. Tighten the hex
capscrews sufficlently to <eep belt stops in position.

= S
%ﬂ i h-\\\DRIVE BELT =1
cmsc}gsw@ L A

At q&‘/

CAPSCREW

Fig. 5

( Continued on Page 12) 3




@ e

SAITINd ® 3svE INION3I

Jaquinp 0 g Aq 18paQ J




W

A

ENGINE BASE & PULLEYS
Order by Part Number ——;

Reference Part

Letter No. Description
A 155025 Stand Assembly
B 722006 Pin, Cotter,1/8" dia. x 1" lg.
C 152006 Spring, Stand ’
D 155034 . Base Assembly, Engine
E 705016 Capscrew, Hex Hd., 3/8"-16 NC x 1 1/4" 1g.
F 720002 Washer, Lock, 3/8"
G 159129 Key
H 155021 Pulley, Engine
T 713503 Screw, Set, Cup Pt., 5/16"~18 NC x 5/16" lg.
K 8061088 Holder, Belt Stop
L 8021073 -° Stop, Belt )
M 719002 Washer, Plain, 5/16"
N 8191047 Spring
P 705019 Capscrew, Hex Hd., 5/16"-18 NC x 1 1/4" 1g.
Q 717011 Nut, Hex, Jam, 5/16"~18 NC
R 8161215 Bushing
S 705007 Capscrew, Hex Hd., 5/16"-18 NC x 1" l1g.
T 720001 Washer, Lock, 5/16"
U 8061089 Stop, Belt -
v 8021073 Stop, Belt
w 155004 Belt, "v" 48"
X 705010 Capscrew, Hex Hd., 3/8"-16 NC x 1 3/4" 1g.
Y 7139002 Washer, Plain, 5/16"
AA 154534 Pulley, Idler
AB 720002 Washer, Lock, 3/8"
AC 717003 Nut, Hex, Full, 3/8%-16 NC
AD 155023 Pivot Assembly, Idler
AE 105140 Rod, Pivot
AT 722005 Pin, Cotter, 3/32" dia. x7/8" lg.
AG 155017 Pulley, Transmission 8’
AH 105205 Hub, Pulley
Ay 713504 Screw, Set, Square Head, 5/16"-18 NC x 3/8" lg.
AK 8061081 Key, Transmission Pulley
AL 720001 Washer, Lock, 5/16"
AM / 705001 Capscrew, Hex Hd., 5/16"~18 NC x 7/8" 1g.
AN 1578y /S 47 Muffler, Exhaust
AP 154378 Nut, Lock
AQ 8021121 Stop

GUARANTEE

+ The company guarantees Simplicity Products tobe free from defects in material and workmanship except the

company makes no warranty express or implied with respect to tires, engines and engine accessories which
generally are warranted by their respective manufacturers. Any part covered by this warranty which is pro-
ven defective within one year, under normal use, from date of purchase, will be replaced free of charge,
f.0.b. Port Washington, Wisconsin, provided such partisreturned to factory transportation charges prepaid
and is found to be defective upon examination at the factory. The company is not obligated under this guar-
antee to bear cost of labor or delivery charges in replacement of defective parts. This guarantee does not
apply to any Simplicity Products altered outside of Simplicity’s factory. Such replacement of defective parts
shall be the exclusive remedy and innoevent shall Simplicity be liable for consequential damages. EXCEPT
AS SPECIFICALLY PROVIDED HEREIN, THERE ARE NO WARRANTIES WHICH EXTEND BEYOND THE
DESCRIPTION ON ANY SIMPLICITY PRODUCT. ‘




WHEELS AND AXLE

ORDER TIRE & TUBE REPLACEMENTS FROM TIRE MANU-
FACTURER. DO NOT ORDER FROM SIMPLICITY MFG. CO.

Order by Part Number




WHEELS AND AXLE

r——- Order by Part Number

Reference
Letter Part No. Description
A 151059 Tire
B 151060 Tube
C 8262023 Wheel
D 8261100 Bolt, Hub
E 154208 Hub, Wheel, L.H,
F 8061100 Key -
G 715022 Screw, Set, Sq. Hd., -Cone, 3/8" - 16 N.C. x 1-1/2" 1g.
H 713004 Screw, Set, Sq. Hd., Cup, 3/8" - 16 N.C. x 1" lg.
J 717021 Nut, Hex., Jam, 3/8" - 16 N. C.
K 152062 Hub Assy., { Complete w/ brgs., nylon plugs,gear, etc.)
L 105058 Bearing '
M 152041 Bearing, Nylon
N 153068 Bearing
P 154400 Gear, Differential
Q 723003 Pin, Roll
R 152042 Plug
S 8261100 Bolt, Hub
T 157119 Carrier, Differential
U 157120 Key, Drive
\4 154035 Washer, Axle
w 121149 Cover, Differential
X 121312 Gear, Differential
Y 725501 Key, Hi-Pro
Z 154291 Ring, Retaining
AA 153077 Washer, Axle
AB 154277 Washer, Axle
AC 121311 Pinion, Differential
AD 121083 Spindle, Pinion Differential
AE 121084 Spacer, Differential
AF 719002 Washer, Plain
AG 151022 Cover, Differential .
AH 705003 Screw, Cap, Hex., 3/8" - 16 N.C. x 2-1/4" 1g.
AJ 717510 Nut, Lock, Full Hex., 3/8" - 16 N.C.
AK 705002 Screw, Cap, Hex., 1/4" - 20 N.C. x 1/2" 1g.
AL 720003 Washer, Lock, 1/4"
AM 717005 Nut, Full, Hex., 1/4" - 20 N. C.
AN 121190 Seal, Differential Cover
AP 157026 Axle, Rear
AQ 154065 Collar, Axle
AR 154065 Collar, Axle
AS 713503 Screw, Set, Cup Point, Hollow Head, 5/16" - 18 N. C. x 5/16" lg.
AT 713006 Screw, Set, Cup Point, Square Head, 5/16" - 18 N. C. x 1/2" Ig.
AU 105050 Washers

i



HANDLE GROUP

Order by Part Number




Order by Part Number —3

HANDLE GROUP

Reference Part
Letter No. Description

A 155030 Handle Assembly

B 155038 Grip, Handle

C 155039 Pin, Lever

D 155006 Lever Assembly, L.H.

E 153017 Grip

F 722001 Pin, Cotter, 3/32" dia. x 3/4" lg.

G 155008 Lever Assembly, R, H,

H 155012 Rod, Engine Clutch

T 8191045 Spring, Clutch Rod

K 713001 Screw, Set, Square Head, Cup Point, . 1/4"-20 NC x 3/8" 1g.
L 8191022 Collar, Set

M 8081503 Guide Assembly, Clutch Rod :

N 705005 Capscrew, Hex Hd., 3/8"-16 NC x 1" lg.

p 719001 Washer, Plain, 3/8"

Q 153073 Spacer

R 720002 Washer, Lock, 3/8"

S 717003 Nut, Hex, Full, 3/8"-16 NC

T 8021122 Rod, Upper Idler

U 8161045 Spring, Clip

\ 155005 Lever, Lower Clutch

' 705010 Capscrew, Hex Hd., 3/8"-16 NC x 1 3/4" lqg.
X 8161215 Bushing :
Y 719001 Washer, Plain, 3/8"

Z 720002 Washer, Lock, 3/8" :

AA 717003 Nut, Hex, Full, 3/8"-16 NC

AB 8021121 Lever, Stop i

AC 705016 Capscrew, Hex Hd., 3/8"-16 NC x 1 1/4" lg.
AD 719001 ‘Washer, Plain, 3/8"

AE 720002 Washer, Lock, 3/8"

AF 717003 Nut, Hex, Full, 3/8"-16 NC-

AG 8061090 Rod, Lower Clutch

AH 8161518 Socket Assembly, Rod

AJ 8061087 Control, Throttle Lever

AK 714005 Screw, Round Head, Self Tapping, #10-24 x 1/2" lg.
AL 153086 Throttle Cable

AM 8061108 Clip, Cable

AN 153087 Wire, Throttle

AQ 155044 Ball, Shift Lever

AR 155029 Rod Assembly, Shift

AS 155015 Guide Assembly, Rod

AT 155003 Decal, Shift, L.H.

AU 155002 Decal, Shift, R.H.

AV 705018 Capscrew, Hex Hd., 5/16"-18 NC x 1 1/2" 1g.
AW 720001 Washer, Lock, 5/16"

AX 717001 Nut, Hex, Full, 5/16"-18 NC

AY 8061502 Pin Assembly, Hitch

AZ 155027 Cover, Frame

BA 705012 Capscrew, Hex Hd., 5/16"-18 NC x 5/8" lg.
BB 717001 Nut, Hex, Full, 5/16"-18 NC

BC 720001 Washer, Lock, 5/16"

BD 155033 Frame Assembly, Rear

BE 720006 Washer, Lock, 7/16"

BF 705041 Capscrew, Hex Hd., 7/16"-14 NC x 1" lg.
BG 155037 Pin, Round Head

BH 705009 Capscrew, Hex Hd., 3/8"-16 NC x 1 1/4" lg.
BY 105006 Spacer

BK 720002 Washer, Lock, 3/8"

BL 717003 Nut, Full, Hex, 3/8"-16 NC
. BM 705041 Capscrew, Hex Hd., 7/16"-14 NC x 1" lg.
BN 720006 ‘Washer, Lock, 7/16"

BP 155010 Bar, Draw, L.H,

BQ 155011 Bar, Draw, R.H.




dNOYD NOISSIKSNYHL

o/

*sIead JO 9pIS PaTaAdq S9IBOIPUI

*a0eJIns

9pISUL YIIM JIJ ysnyj aaey sSurresq I9Yjo
1E ‘90BIINS SPISUI WOJI] IDUEILID ,9T/1

"sqt wm anbuio} sqT "3 ¢§ 03 (YV) uewSIL

‘pOTIEISUI 3IB SMaxos ded 81039
(D) sutd 1emop J940 pajeas aq }SNW I340D

‘9sED 10
apisur paemo} Surads yym s{eas (e [{eIsul

‘uorjereisur
31039q STBaS 1[e Jo sdI] JO apIsul aseasn

ONONO

laqunp 0 g Aq 19piQ

10



4

TRANSMISSION GROUP

Order by Part Number

Y

Order by Part Number

Ref. | Part Ref. Part
T.etter No. " Description Letter No. Description
A 155045 | Case, Gear, Complete w/bearings & AV 154038 | Washer
dowel pins AW | 154038 { Washer
B 154538 | Pin, Roll AX 154266 | Ring, Retaining
C 723007 { Pin, Roll o~ AY -] 154088 | Pinion, 2nd. Intm,
D 154257 | Bearing, Needle AZ 154086 { Shaft, 2nd. Intm.
E 154258 | Bearing, Naedle BA 154089 | Gear, 2nd. Intm,
F 154259 | Bearing, Needle BB 154090 | Spacer
G 154260 { Bearing, Axle Tube BC 154091 | Shaft, 3rd. Intm.
H 154066 | Rod, Shift BD 154038 | Washer
7 154261 | Stem, Shift BE | 154038 | Washer
K 717010 | Nut, Hex, Full, 3/8"-24 NF BF 154266 | Ring, Retaining
L 154067 | Shaft, Shifter, Rev., Med. BG 154092 | Pinion, 3rd. Intm.
M 154068 | Shaft, Shifter, High, Low BH 154093 | Gear, 3rd. Intm.
N 8061048 Ring, Retaining BT 725002 | Key, Woodruiff
P 715019 Setscrew, HollowHd.,Cone Point, BK 157188 | Tube, Axle
5/16"-18 NC x 1/2" lg. BL | 727002 | Fitting, Grease
Q 154069} Fork, Shift . BM | 154095 | Gear, Drive
R 154323 | Spring BN 157120 | Key
S 1542562 | Ball, Shift Lock BP | 154097 | Washer
T 154070 | Shaft, Pulley BQ 154097 | Washer
U 154263 | Seal, Oil BR 154268 | Ring, Snap
A2 154462 | Washer BS 154268 | Ring, Snap
w 154462 { Washer BT 154130 | Washer, Axle Tube
X 154264 | Ring, Retaining BU 154130 | Washer, Axle Tube
Y 154264 | Ring, Retaining BV 153068 | Bearing
A 154354 | Key BW | 153068 | Bearing
AA 154072 | Pinion Assembly, Rev., II BX 154269 | Seal
AB 1540751 Pinion Assembly, Rev., I and III BY 154269 | Seal
AC 155014 | Shaft, 1lst Intm. BZ 705011 | Capscrew,Hex;3/8"-16 x 5/8" lg.
AD | 721503 Washer, Lock, 3/8"Internal Shakeproof CA 154270 | Gasket, Gear Case
AE 154078 { Gear, Driven, I CB 154098 | Spacer, Axle Tube
AF 1 154354 | Key CC | 155046 | Cover,Gear Case,Complete w/Brgs.
AG | 154079/ Pinion, lst Intm. CD | 15453% | Pin, Roll
AH 154080 | Pinion, Driven, III CE 154257 | Bearing, Needle
AJ |8061012 | Spacer, Trans. Gear CF | 154257 | Bearing, Needle
AKX 154081 Gear, Driven, II CG | 154271 | Bearing, Needle
AL 154082 | Spacer . CH | 154259 | Bearing, Needle
AM 154264 | Ring, Retaining CT 154260 | Bearing, Axle Tube
AN | 154083 | Pinion, Reverse CK | 726003 | Plug, Pipe, 3/8"
Ap 154087 | Gear, Reverse CM | 705007 | Capscrew, Hex, 5/16"-18 NC x 1"lg.
AQ | 154084} Spacer, Rev. Gear CN | 720001 | Washer, Lock, 5/16"
AR | 717516 | Nut,Lock, 1/2"-20 NF CP | 154352 | Pin Assembly, Rev, Gear
AS 154325 | Washer CQ | 726003 Plug, Pipe, 3/8"
AT 154267 t Key
AU 154038 | Washer

n

—F



Tires

For shipping purposes, thetires areinflated to approx-
imately 38 lbs. When tractor is assembled and ready
for operation, deflate the tires to 8 to 10 lbs, of
pressure.

Lubrication

The tractor, but not the engine, ( see engine inst-
ruction manual ), is fully lubricated and ready for use
when received.

The transmissionhas a capacity of 3 quarts of SAE
90 oil, and is filled at the factory. It will not norm-

ally require replenishment,but occasionally check the
drain plug for tightness and axle seals for leakage.
Keep oil up to level of filler plug. Reriove vent plug
from top of transmission and allow oil to settle to
normal level before checking. See figure 1.

NOTE: Be certain to check oil level of transmission

before operating tractor for first time!

The right hand axle tube has 1 grease fitting which
should receive general purpose automotive type grease
periodically, Use a standard grease gun and be sure
to clean the grease fitting before applying grease.
See figure 1.

Differential

The Model "W" tractor is equipped with a Controlled
Traction Differential. Tightening the hex head cap-
‘screws in the right hand wheel hub ( see figure 8),
provides pressure against a nylon plug and sleeve
around the tractor axle and prevents excessive wheel
slippage when the tractoris beingused under abnormal
slippery conditions. The adjusting capscrews are set
at the factory to a torque of 20 ft. lbs. As the nylon
sets itself through use, it may be necessary to re—
adjust the capscrews a few times to maintain 20 ft.
] Ibs. of torque ( 20 lbs. weight on wrench 1 ft. long ).

CAUTION: Do not apply more than 30 ft. Ibs. to the
adjusting capscrews !

/Zf\

RIGHT HAND WHEEL HUB

ADJUSTING CAPSCREWS

Fig. 8

12

Operation

STARTING ENGINE

Rest the tractor on the kick stand and place
the transmission in neutral position. Disen-
gage the tractor clutch lever. Open the throttle
control lever about half-way and place the
carburetor choke lever in choke position as
shown in figure 9 . Wind the starter rope
around the starter pulley in a clockwise dir-
ection as shown and pull the rope rapidly and
with force. As the engine starts,move the
choke lever slowly back to the unchoked pos-
ition. To stop the engine, disengage the
clutch lever and depress the stop lever against
the spark plug. Avoid touching the spark plug
with finger while depressing the stop lever.

STARTER ROPE

STARTER PULLEY —0 /////7

/A\\

Fig. 9
SHIFTING THE. TRANSMISSION
The shift rod guide plate, located between the
two handles of the tractor, carries 2 decals
which show the relative positions of the shift

lever when the transmission is placed in its
various gear ranges,

To shift the transmission from one gear to
another, disengage the tractor clutch and allow
the tractor to come toa stop before moving the
shift lever from one position to another as
shown in figure 10,

~—— SHIFT LEVER

IMPLEMENT CLUTCH LEVER

Push forward to disengage "
TRACTOR CLUTCH LEVER

Fig. 10

~



